CHAPTER 13

Diseases of the Musculoskeletal System and Connective Tissue (M00-M99)



October 2020

©2020 MVP Health Care

Site and Laterality

- Most of the codes within Chapter 13 have site and laterality designations. The site represents the bone, joint or the muscle involved.
- For some conditions where more than one bone, joint or muscle is usually involved, such as osteoarthritis, there is a "multiple sites" code available.
- For categories where no multiple site code is provided and more than one bone, joint or muscle is involved, multiple codes should be used to indicate the different sites involved.
- For certain conditions, the bone may be affected at the upper or lower end, (e.g., avascular necrosis of bone, M87, Osteoporosis, M80, M81). Though the portion of the bone affected may be at the joint, the site designation will be the bone, not the joint.

Acute Traumatic Vs. Chronic or Recurrent Musculoskeletal Conditions

• Many musculoskeletal conditions are a result of previous injury or trauma to a site or are recurrent conditions.

- Bone, joint or muscle conditions that are the result of a healed injury are usually found in chapter 13. Recurrent bone, joint or muscle conditions are also usually found in chapter 13.
- Any current, acute injury should be coded to the appropriate injury code from chapter 19. Chronic or recurrent conditions should generally be coded with a code from chapter 13.
- If it is difficult to determine from the documentation in the record which code is best to describe a condition, query the provider.

Coding of Pathologic Fractures

• 7th character A is for use if the patient is receiving active treatment for the fracture. While the patient may be seen by a new or different provider over the course of treatment for a pathological fracture, assignment of the 7th character is based on whether the patient is undergoing active treatment and not whether the provider is seeing the patient for the first time.

• 7th character D is to be used for encounters after the patient has completed active treatment for the fracture and is receiving routine care for the fracture during the healing or recovery phase. The other 7th characters, listed under each subcategory in the Tabular List, are to be used for subsequent encounters for treatment of problems associated with the healing, such as malunions, nonunion, and sequelae.

• Care for complications of surgical treatment for fracture repairs during the healing or recovery phase should be coded with the appropriate complication codes.

• See Section I.C.19. Coding of traumatic fractures.

Osteoporosis

• 7th character A is for use as long as the patient is receiving active treatment for the fracture. While the patient may be seen by a new or different provider over the course of treatment for a pathological fracture, assignment of the 7th character is based on whether the patient is undergoing active treatment and not whether the provider is seeing the patient for the first time.

7th character D is to be used for encounters after the patient has completed active treatment for the fracture and is receiving routine care for the fracture during the healing or recovery phase. The other 7th characters, listed under each subcategory in the Tabular List, are to be used for subsequent encounters for treatment of problems associated with the healing, such as malunions, nonunions, and sequelae.

Care for complications of surgical treatment for fracture repairs during the healing or recovery phase should be coded with the appropriate complication codes.

See Section I.C.19. Coding of traumatic fractures.

Thank You

If you have any questions:

Contact: Mary Ellen Reardon, MHA, CPC, CPCO, CRC <u>mreardon@mvphealthcare.com</u>

585-278-0413

